



Test Report

No.T32020261052TY

Date: JUL 17, 2020

Page 1 of 4

BIC GRAPHIC

14421 MYERLAKE CIRCLE CLEARWATER
PINELLAS FL 33760 UNITED STATES

The following samples were submitted and identified by/on behalf of the client as:

REUSABLE FACE MASK

Item No. : 41164
Manufacture date : 2019
Shipment order number : 7113284, 7113913
Test Request Form No : 4202_HK
Country of Origin : CHINA
Country of Destination : CANADA, UNITED STATES
Labeled Age Grading : NOT STATED
Requested Age Grading : NOT STATED
Sample Receiving Date : JUN 28, 2020
Testing Period : JUN 28, 2020 TO JUL 17, 2020

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.





Test Report

No.T32020261052TY

Date: JUL 17, 2020

Page 2 of 4

Test Requested	Conclusion
Per applicant's request, with reference to the selected requirement(s) of the Flammability test requirement of Title 16, Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A. Refer to test result page(s) for details:-	--
US CPSC 16 CFR 1610 – Standard for the flammability of clothing textiles	PASS

Remark: Selected material was tested as specified by the applicant. Please refer to test result page for details.

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS Hong Kong Ltd.

Cheng Yui Hei, Jeff
Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Results:

US CPSC 16 CFR 1610 – STANDARD FOR THE FLAMMABILITY OF CLOTHING TEXTILES

AS SPECIFIED IN US CPSC 16 CFR 1610 – STANDARD FOR THE FLAMMABILITY OF CLOTHING TEXTILES

Flammability Test on Textile Materials

Samples	Burning Time (second)										Classification		
	As received					After washing							
	1	2	3	4	5	Ave	1	2	3	4	5	Ave	
1. Black fabric with white backing	DNI	DNI	DNI	DNI	DNI	---	DNI	DNI	DNI	DNI	DNI	---	Class 1
	<u>6</u>	<u>7</u>	<u>8</u>	<u>9</u>	<u>10</u>	---	<u>6</u>	<u>7</u>	<u>8</u>	<u>9</u>	<u>10</u>	---	

DNI = Did Not Ignite

Class	Plain surface textile fabric	Raised surface textile fabric
1	Burn time is 3.5 seconds or more. ACCEPTABLE (3.5 sec is a pass)	(1) Burn time is greater than 7.0 seconds; or (2) Burn time is 0-7 seconds with no base burns. Exhibits rapid surface flash only. ACCEPTABLE
2	Class 2 is not applicable to plain surface textile fabrics	Burn time is 4-7 seconds (inclusive) with base burn. ACCEPTABLE
3	Burn time is less than 3.5 seconds. NOT ACCEPTABLE	Burn time is less than 4.0 seconds with base burn. NOT ACCEPTABLE

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.